MIMRA®

MATERIAL HANDLING EQUIPMENT
DESIGNER & MANUFACTURER

l.(\bx\x‘g\.

/ A "I‘
7/ -,
[~ /R
A h!

7

PARTS LIST

Electric counter balance forklift

TK C series

BANYITONG SCIENCE&TECHNOLOGY DEVELOPING CO.,LTD.



INSTRUCTION

1.This parts list include the main parts of the electric counter balance forklift TK C series;

2.Parts change indicates the time, such as "-2008.8" means that the parts are used until August
2008, "2006.10 -" means that the parts are used since October 2006;

3.When user purchase the parts, please write clearly the model and series No. of the electric
forklift,the item No., name and quantity of the required part;
4.To ensure quality,please use our parts when repair and change the parts;

5.We'll improve or change some part to improve the quality of the forklift, this parts list can't
modity one by one on time, thanks for your understanding. Please contact with our sales manager or

distributor for details

Version:201703 1



Catalog

Fig.1 Driving system

Fig.2 Electrical system

@

Fig.3 Electrical schematic

@

Fig.4 Cable assembly

@

Fig.5 Harness assembly

<

Fig.6 Auxiliary harness

@

Fig.7 Steering system

Fig.8 EPS axle assembly

Ml



Catalog

19

=
e
[}
2
7]
>
(99}
o
= 5
= S
= =
Q ©
N —
- o)
2 i
L
oo -
— a
>
i)
5
] (2
2] IS
© o
= p—
g &
S 5
> o
Q <<
= o
L
m
To!
— —
! )
2 iT
LL
hle = =
£
)
%)
@
= IS
P — e
a -
7]
=] >
o)) 0
° Q
3 5
= ©
— S
) ©
S >
@) T
<
2 N
o =
iC LL

Fig.9 Body system

Fig.13 Two-piece valve element group

2l

IV



Fig.1 Driving system

MK316/MK320

No. Code Designation Qty. Remarks
[ |GP21-L Left drive assembly |
2 |GP21-R Right drive assembly I
31 4.33R-8-MK316 Rim assembly 2 | MK316
3 16.50F=10-BYTI Rim assembly (ZF) 2| MK320
£ 118x7-8-4.33 Solid tire 2 | MK316
£ 1200-50-10-6.50-C8904|Solid tire 2 | MK320
5 [HY=CPC30-ZXQ—-12 Wheel nut 10
6 |GB5785 MI4x1.5%X60 |Hex head bolt 4
[ |GB5785 MI4x1.5%100{Hex head bolt 10
§ |GB93 14 Spring washer 4




Fig.2 Electrical System

MK316/MK320

--------

—H

//////

; //
=

D 0%30%0%0(%306';30 G

ocbockodbododel
[) (]




Fig.2 Electrical System

MK316/MK320

No. Code Designation Qty. Remarks No. Code Designation Qty. Remarks
| |DJ12310-Z1 12V|double-sided turn signal| 2 23 |HWZ3B—-48V-12V=360W |DC converter |
2 | DJ12-24027-DI LED headlights 2 24 |DJ12LED-WI 12V tricolor tail light 2
3 1TK2030.8.8 Threading apron 7 25 |GB5783 M4x25 Hex head bolt 2
b ATI32—401 11 Combination switch 1 20 | GB5783 M8x25 Hex head bolt 4
b | JKATO Ignition switch ] 21 |GB97.1 8 Flat washers 4
6 |enGage IV Instrument assembly I 26 | GB9Z 8 Spring washer 4
1| Z-150Q22-B Micro switch I 29 |GB6170 M8 Type 1 hex nut 0
8 | MTF-129005-2 Accelerator 1 30 |GB5783 M4x 30 Hex head bolt 6
9 | Z-15GW22-B Micro switch 3 31 |GBOT.1 4 Flat Washers 8
[0 1SG152 Electronic flasher I 32 |GB93 4 Spring washer 8
[T | MK20BJ Relay box I 33 | GB61T70 M4 Type 1 hex nut 6
12 |DL2280-12V Electric horn 1 34 |GBOT783 MEx 12 Hex head bolt 3
13 |1XQJ8.6-BYTH Lifting motor I 35 |GB5783 M6x20 Hex head bolt 2
4 1QDC48—400-4 Battery || MK316 36 |GBO7.1 6 Flat Washers 13
4 1QDC48-490-2 Battery || MK320 37 [GB93 6 Spring washer 13
15 |ZDK31-250 DC power switch | 36 | GB5786 MI12x1.25x40|Hex head bolt 4
16 | 1232E-5221—1K216L Electronic control assembly | | MK316 39 |GB97.1 12 Flat Washers 4
16 |1234E-5321~1K220L Electronic control assembly | | \K320 40 1GB93 12 Spring washer 4
IT | ZYT48400-G33 .92 Steering unit l 41 |GB818 M4x 12 Cross recessed pan head screws 2
1§ | LED-3051-DC12V 12V warning light l 42 |GB5T783 M10x30 Hex head bolt 4
19 |RVQ24YNO3~12-20FB5(02|Potentiometer l 45 1GB93 10 Spring washer 4
20 {DJB-12B Reversing buzzer ] 44 |GB5783 M4x 12 Hex head bolt 4
2l [QLB2.105.702 Lifting speed sensor I 5 |GB70.1 M6x20 Hexadon socket head cap screw 4
22 |EPS4803-MK Electric steering controller | | 4 |GB70.1 M6x 12 Hexagon sockethead cap screw 4




Fig.2 Electrical System MK316/MK320

No. Code Designation Qty. Remarks No. Code Designation Qty. Remarks
ul Electrical schematic See Fig.3
48 Cable assembly | |See Fig.4
49 Harness assembly | |See Fig.5

50 Aucxiliary harness | |See Fig.6




Fig.3 Electrical schematic MK316/MK320

- l
B|Jr 1 PI-13 P\ng;r\_r\ e
Po-
Pi-1e enGage |V P272:| . |
S Hand|brake 2lpi-7 meter Short circuif confiection Key switch
S | Normal opening point]__Pe-1 P22 PI-I . |
. . . T 46V 4V
Median setting| {ss:504| (b Steering motor GANH - GAIL o - A A
T FU(304) x
v | M2 = N A N 48V+ control
s10| W .
59 ELlne I potentiometer K1 Fusoon . 1 1 |
8 10 — 8= DC converter
- —T v 1w
— 1 K2 12V
. L 0=
oot brakg =515 ey & 2%, terlock switch HIEK S A E i f
—! i 30— mergency power o
START s _/#Ilftt | 3022 il peney p [] [] []
i o 7
Accelerator 221 | L S N 3J6 12V 1208 127 Tum signal SWItC Turn left
) i i M2 —
118 ] |Sideshift. |, -
° 3013 7 ht
Flash
. 209
TV 1 (right - —_— K3 F @fan
4 17 —
[emperafure $ensor | ]Jg —_—
TV 2 (left) 2017 Pump motQr - ., S brake light
17 - Angle(sensor 17 : ® 7
E 1026 Temperature $ensod] |, 2014 emperatur Sensorf ] 3¢ &
ncodler ) . . . . 17 W T Reversing light
HSZ(Master control) 1 2126 v jice controh 240 5126 (Pump control)m5 g ]
. forward | 128 23 ro) 331 3028 ‘
|__backward 1J29 2432 2J29 3432 3J29 )
1133 . .
J ;. Programming port . Progfamming port B Progrlammlng port] Horn switch,, 13 K
m | Double switch Jt ®Ngar-!|ght
P Yo High ligint
Warning Ligh
® g

—



Fig.4 Cable assembly

MK316/MK320

(master control, vice control part)
\ 07358

Emgrgency power off switch

\
0T35-8 0T35-8
| T |

Connector 7065-350-02

L = |

\ B- @1

|
| B+ i
|
‘ 0T35-8 ‘

0T35-8

0T35-10

U
0T35-8

U
0T35-10

0T35-8

0T35-10

| |
| i
| |
| /e i
| |
| W 1
| |
| |

" Pump control !

0T35-8

\

|

i

\

i o y
\

1 ORI
\

\

[ Bumn mator 1

Pump motor
0T35-8

| G

o

o y

| |
\ \
| 0T35-8 |
| |
| |
| |

|
1
| 0T35-8
|
T
|
|

'y T 735-8
° o D ® o
uffy 0T35-8

r Left motor

Vice control
0T35-8 \ \ 0T35-10
I G i i U
0T35-8 | | 0T35-10
| & i i 0 |
0T35-8 | | 0T35-10
W e | | o |
\ \
\ \




@)

Fig.5 Harness assembly

MK316/MK320

Relay combination | 1J33
Connect flasher Fuse box 174857-2 Burled diode .
o 7021-6.3— D0/DC Converte .
DJ7U4|*6.3*?J]‘U2‘ b - DJ7081-6.5-1 Steering controller
—= [ U301 - [rav>ped Model39-01-2200
: Steering control 5= . R
Front right headlight T2V0[1 2VA 12y and motor powerl'“ ] R Terminal 30-00-0038
DJ7041-6.3-21 RV2.5-4x4
L= Ll'_'l Moo
no-| vz Wi (red) 54 Gr{[P1|lvi
T T A+(rpd,connected to|the steering controller B+)
H ° r X A=tbtack;comettedto the steering controller B-),
) Main mator ) ; ;_.{ c b
Main motor  encoder (right)  vice motor Vice motor Linear potentiometer \). onnect reversing buzzer
L s temperature Sensor pj7041y-1.5-2] encoder temperature sensor 174359-2 M M g | 743042
o DJ7021Y-1.5-21 7 —-1.5-21 DJ7021Y-1.5-21 il li ) .
g% endagelV DJrbi A2 R?ﬁ" tail light Match steering motor pair insert
XXX Meter @26|u32u3\|1@ QJ7|2J312J32|2@ 207] 208 DJT041-6. 511 Steerjng moto RO 61761436
‘ 7 6-176146-6M2 M2 . naa_
L2 = 10 r N ‘:¥ £ Terminal 1 750881
B L= 1750911
i [3-DXIXIXIX] 2 PXIXTK] ;] 5 Lm_ . Term|nal
RO e o
Foot brake switch DJ622-D6.3B -
RVI.5-4x2 ] Ved =~ Connect angle contactor
@:.l Contactor ian setting | 74357-2
110 DJ622-D6.38 174352-2
1J6
Jo.=2 = ' INGE ®
no-] 7z |Frontleft headlight = (O DJ431-8A
DJT7041-6.3-21 (YR 119 A- and B- connected to the
6| JG ’ '@‘91' electric control assembly negatiy
T Hand brake Pump motor temperature sensqr |n[erCepIiOn Interlock
17426422 fVI o-4x2 DJ7021v-1.5-21 174354=2 5220 12029 Dbl 1)
TR T3 16 22[23
(I Molex 5559-4p ‘\I [3T4T Tel7I8[olial T
12ve| 7z Tt -
7 3 F 30“@ 1) Master control
T v . Teo26[2 72820l T3132] [34[35) Molex 555947 5 ™
\YU 7 ) Connect multi-way valve TT 01T [ LT L] s ol ex 7761641
o _ RVI .5-4x6 UT T 1 HEEEE &
mbination wncq B O = ® ==
B MP-35 g L
- Purgs)jr@r;?}t_)]r e5r1c§c])der AMP-3 p\n%{e control SN s Buried diode
Horn switch Connect accelerator ¢ v and B+ are
DJ7021-6.3-11 174262— 776164-1 connected together
oofee] T2829 [3I3e[5 [39)
é é 73 2223
1 48y (T T T T TefrTe] T T
Key switch . =
DJ622-06. 38 E ) f
3J Pump control
- 776164-1
() 3J6 3J13
LEH Pump control contactor
Twisted pair shielded cable Twisted pair shielded cable Connect fan DJ622-D6 . 3B
174354-2




Fig.6 Auxiliary harness

MK316/MK320

Front left light harness

g Set in thermoplastic tube [ o
) T - O
) T e e
B)ua= A [ e
DJ611-6.38 DJ621-6.38

Front right light harness
[ Ju V7 ] Set in thermoplastic tube [ (=)
ﬂi)ml- r-—————————————— - H -0 'Ei
B = T Y _________ 3 [0 FOow(—]
- )sO ] ()
DJBT1-6.3B DJ621-6.38B

| AR

5 009

174359-2

RVQ24YNO3—12-20FB502

Angle potentiometer

2J 17 is the sliding end, connected to the potentiometer 2
2J |1 8 is the low end, connected to the potentiometer 3

2J27 is high-end,connected to potentiometer 1

DJ621-6.3B

Rear tail light
DJBI1-6.3B

DJ621-6.38
Rear tail light

J621-6.38




MK316/MK320

Fig.7 Steering system

B8tk ) G ) .
8 S ' i (L0
® N

| = O

@ \: T e 100 G //
‘,. @) N.O)

@ 4

S > O
00
O

; D) A f V- P -v... A
;\ j‘;'% gi.’.tw,.\m.hul Da=g1) Iop) wm% )&

& 0000000
— 0

[ N

/Il)]l// -




Fig.7 Steering system

MK316/MK320

No. Code Designation Qty. Remarks No. Code Designation Qty. Remarks
[ | A3600 Steering wheel I 2) [TF15.5.2 Steering gear P
2 | TK2030.5.1.1 Steering column assembly | 26 |TF15.5.3 Limit ring 0
31GTI11608 Spacer 2 2T [1K220L=J0003 Steering potentiometer bracket|
4| GB794 M10x100 ﬁggéf%ré:&grg%ngli{circular l 28 [1K220L—-J3000 Electric ppwer steering axle assembly| | See Fig.9
b | MK20.5.2.1 Casing l 29 13.00D-8-1K220L Rim assembly 9
6 | 1K220L-J0002 Steering gear connecting shaft | 30 |15x4.5-8-3.00 Solid tire 2
T | MK20.5.2.2 Nut l 311 TK220L-J3008 Hub bolt 10
§ | H24C4-10501 Handle assembly 1 32 |GB894. 1 20 Shaft circlip 8
9 [FCTOI Boot cover I 33 16B276 61904-27 Deep groove ball bearing §
[0 [ TK2030.5.1.2  Steering gear connection flange | 4 |GB119.2 6x22 Cylindrical pin 2
I IMF15.5.3 Coupling assembly 2 39 [JB1090 d20 J-ring 0
12 [TK220L=J5001 Sprocket shaft 2 36 |GB858 14 Lock washer for round nyt 3
I3 11K220L=J5100 Active sprocket bracket | 2 37 |GB812 MI4x 1.5 Round nut 3
14 [TK220L—J5004 Transition sprocket 2 36 |GBBY4. 1 17 Shaft circlip 2
15 [1K220L-J4000 Sprocket mount | 39 |GB276 61903-27 Deep groove ball bearing 4
16 | 08A—192 Single row roller chain | | 40 1GB276 61906-2Z Deep groove ball bearing 4
IT [1K220L-J0004 Redirection sprocket 2 41 |GB5783 M8x25 Hex head bolt 19
18 | 1K220L=J5003 Transition sprocket l 4 |GB97.1 8 Flat Washers 7
19 11K220L-J6100 Bearing housing welding | 43 |GB93 8 Spring washer 19
20 |TK220L—J600] Sprocket shaft ] 44 | GB5T83 M10x25 Hex head bolt |
21 | 08A-40 Single row roller chain | | 45 1GB93 10 Spring washer I
22 |DZX48310.3 Down steering assembly, | | See Fig.8 46 |GB5783 M10x20 Hex head bolt |
25 |1K220L=J7001 Transition mount 2 47 |GB5783 MBx 25 Hex head bolt 4
24 11K220L-J7002 Steering wheel bearing | 2 4§ |GBI3 6 Spring washer 4




Fig.7 Steering system

MK316/MK320

No. Code Designation Qty. Remarks No. Code Designation Qty. Remarks
49 1GB5789 M6X 10 Hexagon flange bolt 0
50 [GB5786 MI6X1.5%X70 |Hex head bolt 5
ol | GBY7.1 16 Flat Washers 5
52 |GB93 16 Spring washer 5




Fig.8 Electric power steering bridge assembly

MK316/MK320

No.

Model

Designation

Qty.

Remark

TK420.5.1.8

Adapter sleeve

1K220L-J3004

Platen

1K220L-J3003

Bearing block

£ 11K220L-J3001 Steering axle rotating shaft | |
5 |1K220L-J3006 Steering limit block l
6 [1K220L-J3002 Steering large ring gear| |
T [1K220L-J3100 Steering bridge support welding |
b | 1K220L-J3005 Wheel hub 2
9 | 1K220L-J3007 Hub cap 2
10 | 68812 H30X 1.5 Round nut ;
Il |GB858 30 Lock washer for round nut 3
12 16B3452.1 73x3.55  |ydraulc and pneumatic O-ype rubber seal] |
13 |GB297 33108 Tapered roller bearing | |
[4|6B297 32014 Tapered roller bearing | |
15 |B85 X 110x12 Rotary shatt lip seal 1
16 |BB5x90x 10 Rotary shaft lip seal 2
[T |GB2O7 32010 Tapered roller bearing | @
18 1GB297 32007 Tapered roller bearing | 2
19 [GB70.1 MBx20 Hexagon socket head cap screw | 2
20 |GB93 6 Spring washer 2
2 | GBT0.1 MI2x25 Hexagon socket head cap screw | |2
22 |GB93 12 Spring washer |2
23 1 GBOT. 1 30 Flat Washers 2
24 | GBB18 M4x 12 Phillips disk screw 6




Figure 8. Electric power steering axle assembly

MK316/MK320

NO.

Code

Designation

Qty

Remark

25

GBO7.1 4

Flat Washers

26

GB9S 4

Spring washer




MK320

Fig.9 Body System




Fig. 9 Body System

MK316/MK320

NO. Code Designation Qty. Remark NO. Code Designation Qty. Remark
I 1 1K220L-G0000 Roof guard assembly | |Fig.10 25 [1K220L=H0005 Pedal pad |
2 | BF2-1 Seat l 26 |1K220L—A0003 Neutral board ]
5| MK15.1.8 Battery cover assembly | | |Fig.11 21 |BQTH250 Gas Spring 2
120d Folder l 28 | TK220L-H4000 Left guard plate assembly | |
5 | JY40323 Quick fixture l 29 | 1K220L-H5000 Right guard plate assembly |
b |H2406-42072 Tool box | 10 [ 1K220L-K0001 Left shield |
T | MK20.1.17.2-E Meter cover ] 31 | 1K220L-H0002 Right shield ]
§ [LP—133 M6 Spring nut 10 32 | TK220L-K0003 Connecting hose |
9 [MFI5.1.6.3 Rubber cover 1 53 1JB8870 d70 Hose clamp 2
10 [MK2O.1.17.1 Front cover l 54 |JBT940. 1 MO | Straight-through injection oil cup | 2
[T | TK220L-A2000 Front panel soldering I 35 | 1K220L—-A0002 Support cover 2
12 [1K220L—A0005 Left pedal I 36 | TK1530.3.7 Hydraulic oil ruler ]
13 [1K2201=A0006 Right pedal | 37 [J1B095-75 Liquid cup I | optional
14 [1K220L-K0004 Fuel tank cover 2 % | GB5TE3 M10x25 Hex head bolt 8
10 |GB3452.1 95%3.55  Hydraulic and pneumatic O-ring sea 2 59 |6BO7.1 10 Flat Washers 8
16 | MK20.1.16 Battery pad 4 40 [GB9Z 10 Spring washer 8
[T [ 1K220L=A1000 Frame welding 1 41 |GBB18 M4x 12 Phillips disk screw 12
1§ | XZ30-075-LW Ear plate pin 2 12 1GB97.1 4 Flat Washers 2
19 [1K220L-H0004 Back cover 1 45 |GB93 4 Spring washer 6
20 [1K220L=A0001 Counterweight 1 4 |GBOTT0 M4 Type | hex nut 2
2l | MK20.1.22 Counterweight stencil l 4 |6B5783 M6x20 Hex head bolt 12
20 |1K220L=A0007 Controller mounting board | | 4 |GBO170 M6 Type | hex nut 2
23 |1K220L-A3200 Front pedal welding | 47 |GB5785 M10x20 Hex head bolt 3
24 [1K220L-A3100 Back pedal welding l 46 | GBOT83 MEx 16 Hex head bolt 6




Figure9. Body System

MK316/MK320

NO. Code Designation Qty. NO. Code Designation QY.
4916897.1 8 Flat Washers 2
50 |GB93 8 Spring washer 10
51 [GBBI70 M8 Type | hex nut 4
52 |GB5783 M§x 30 Hex head bolt 2
55 |GB5783 M8 x 25 Hex head bolt 4
04 |GBH783 M&x20 Hex head bolt 8
05 | GB5783 M8x 16 Hex head bolt 2
56 [GB818 MBx20 Cross recessed pan head screws| 6
57 |GBY7.1 6 Flat Washers 6
5§ |GBOI © Spring washer 6
59 |6B5786 M16%1.5% 110 |Hex head bolt 4
60 |GBOT.1 16 Flat Washers 8
61 |GBY3 16 Spring washer 8
62 | GB5783 M12x80 Hex head bolt 4
63 (GBO3 12 Spring washer g
64 | GB6I70 M2 Type | hex nut 4
60 |GB5786 MI6X1.5%X60 |yex head bolt 4
66 | GB5783 M4x 12 Hex head bolt 4
67 1QC385 M30x2 Hex head magnetic plug| 2




Figure 10 Roof guard assembly

MK316/MK320

NO. Code Designation Qty Remark
[ [TK220L-G1000 Roof guard welding I
2 |MK20.1.2.2 Left rear support welding |
3OIMKRO.1.2.3 Right rear support welding |
4 IMK20. 1.2 .4 Headlight bracket welding | 2
5 |MK20.1.2.5 Rear taillight bracket 1
6 [MK20.1.2.6 Hook welding 2
T |LS01 Handle ¢
§ |GB5T783 MEx20 Hex head bolt 16
9 |GB5786 M12x1.5%25 |Hex head bolt 4
[0 |GB93 12 Spring washer 4
116971 12 Flat Washers 4
12 |GB93 6 Spring washer 4
13 |GB70.1 M6x20 Hexagon socket head cap screw
[4 [EQI40 Rearview mirror assembly |




Fig.11 Battery cover assembly

MK316/MK320

NO. Code Designation Qty. Remark
I [MKT5.1.8.1 Battery cover soldering | |
2 |MK20.1.8.2 Battery cover hinge 2
3IMKRO.1.8.3 Cushion cover 2
4 o[MK20.1.8.4 Cup holder 1
o |TE2D.T. 11 Motor line card ]
b |YJ-96-1063 Handle !
T |GB70. 1 M4x12 Hexagon socket head cap screw| 2
§ |GB5783 M6x20 Hex head bolt 2
9 |GBB170 M6 Type | hex nut 2
10 |GB5782 M10x 30 Hex head bolt 4
1 [GBY3 10 Spring washer 4
[2 |GBO7.1 10 Flat Washers 4
I3 1GB61T70 MIO Type | hex nut 4
[4 |GBB18 M4x16 Cross recessed pan head screws| 4
[ |GBOT.1 4 Flat Washers 4
6 [GBG170 M4 Type | hex nut i




6/MK320

1

MK3

Fig.12 Brake System




Fig.12 Brake System

MK316/MK320

NO. Code Designation NO. Code Designation
[ MK20.6.1.1 Brake pedal welding 1 25 |GB5763 M10x35 Hex head bolt 3
2 | 239A5-42301 Pedal pad l 20 | GB97.1 10 Flat Washers 2
3| HZ182425 Sliding bearing 2 21 |GBYS 10 Spring washer 2
b1 AT305-60000 TK series hand brake assembly | 28 |GBOI70 MI0 Type | hex nut 2
5| MK20.6.1.2 Brake shaft l 29 | GBT7 M5x 10 Hexagon socket flat end set screw| 2
b | TK420.6.1.5 Brake torsion spring | 30 |GB5783 M8x20 Hex head bolt 4
T | MK20.6.1.3 Brake signal touch pane| | 51 |06B97.1 8 Flat Washers 4
B | TK1530.6.4 Brake cup 1 52 |GB93 8 Spring washer 4
9 | JB8BTO d20 Hose clamp 2

10| XJG12D-050 Rubber tube l

I [ZDZB1-3T-MK20 Brake master cylinder ]

12 [1K220L-12000 Brake hose 1 1

I3 11K220L-L3000 Brake hose 2 I

14 |TK450.6.6 Joint nut e

15 [BQD4SOIW.13.7 Nozale core 2

16 | TKA15.6.12 Right brake hose 2

IT | TK420.6.5 Hand brake right brake line| 2

18 ] 1K220L-L0002 Right pull wire bracket | |

19 [TK220L=L0001 Left pull wire bracket ]

20 |GB&82 8x26B Pin ]

21 | GBOT 3.2x20 Cotter pin I

22 |GB894.1 18 Shaft circlip 2

2y |GB818 MEx25 Cross recessed pan head screwg 2

24 | GB61T70 M6 Type | hex nut 2

20



Fig.13 Two valve element group

MK316/MK320

NO. Code Designation Qty. Remark
[ [Q60HT7—48041 Lifting handle ]
2 |QBOH7-48031 Tilting handle head l
3 IMK20.3.4.1.3 Joystick welding | ]
bIMKRO.3.4.1.4 Joystick welding I ]
b |HZ161838 Sliding bearing 2
b [GT182838 Spacer 1
T [NK20.3 4.1 2 o |
§ [TK220L-K2001 link 2
9 IMK20.3.4.1.1 Stem bracket welding |
10 |MSV04-212-65 Multiple way reversing valve | |
[T |GB894. 1 16 Shaft circlip 2
12 |TF15.3.12.7 Lifting pin fixing pin 4
13 |GBOT 1.6x15 Cotter pin 4
[4 |GB5T783 M8x20 Hex head bolt 4
15 [685786 MI0X1.25%25 oy nead boft !
16 (GBO7.1 10 Flat Washers 4
IT {GB93 10 Spring washer 4

2l



MK316/MK320

Fig. 14 Hydraulic System

\
L® OO

22



Fig.14 Hydraulic System

MK316/MK320

NO. Code Designation Qty. Remark NO. Code Designation Qty. Remark

[ | LM3545-TK3000 Lifting cylinder 2 | MK316 24 | TK220L-K0002 Oil return hose |

|| LM4050-TK3000 Lifting cylinder 2 | MK320 25 |JB8870 d20 Hose clamp 4

2 | XSF-1669 Speed limit valve 1 26 | GB5783 M8x 60 Hex head bolt 2
3| QX3063-1K078 Tilt cylinder 2 21 |GBY3 8 Spring washer 2
4 | DSG05C1 6FIHI-RO05C |Gear pump ! 28 |GBS786 MIBX1.5%40 |4 raturn hose 2
5 [ Y0816A Oil return filter l 29 |GBY3 16 Spring washer 2
00403 Tank respirator ) 30 [GB5766 MI12X 1 5%35 |ox nead bolt 2

1 51 |6B93 12 Spring washer 2

Shut-off valve assembly

XSF—F16L-S.QT(Zn)

Three-way connector

6
I | BYT-QDF-3t-00
8
g

SICH-18-20 Straight connector ]
106127 Straight pipe joint l
[T ]S1CH9-220GD Straight pipe joint l
12 |SAC—14 Three-way connector 2
13 |S1CH-22DQ Straight connector 1
[4 |ST1CH-22-20 Straight pipe joint ]
19 181CH-14-20(AR13)  |straight pipe joint 2
[§ | YGZES—10050J Hydraulic hose assembly 2
IT | YGLES—-120708Z Hydraulic hose assembly| !
18 | YGLES—12070J Hydraulic hose assembly |
19 1 YGIES-06070J Hydraulic hose assembly 2
20 | YGIES-06031J Hydraulic hose assembly 2
21 | YGIES—06044 Hydraulic hose assembly 2
22 |XJG12D-006 2

Rubber tube

23 |TK220L-K0001

Oil suction hose

23



Fig.15 Fork Carriger Parts

MK316/MK320

NO. Code Designation Qty. Remark
| [MK20.2.5 Shelf welding l
2 |1K220L=F1000 Fork carriger welding 1
511.8T=1070x 100x35A |Hook type A fork 2 | MK316
512.0T=1070x 100x40A |Hook type A fork 2 | MK320
4 INLO78.3.00R1—00.1 Composite roller body | §
5 |GB894.1 35 Shaft circlip 6
6 |GB5786 M14x1.5%30 |yar head bolt 4
[ |GBOT. 1 T4 Flad washer 4
§ |GB93 14 Spring washer 4

GB5783 MI2x25

Hex head bolt

24



Fig.16 Mast

MK316/MK320

NO. Code Designation Qty. Remark
| [1K220L-D1000 Inner mast welding |
2 |TK220L-B1000 Outer mast welding l
5 [NLOT8.3.00R1=00.1 |composite roller body | *
4 1XZ30-075-LW Ear plate pin 2
5 [LH1234=101 Lifting chain 2
6 |TB1525.2.4 Adjustment block 2
T |TB1525.2.7 Adjustment sleeve 2
§ |UM08—62—-120-30B U-bolt 2
9 |780708K Sprocket 2
[0 |GB894.1 35 Shaft circlip 4
I11GB894.1 40 Shaft circlip 2
12 [GB9163 GE40ES Joint bearing 2
I3 |GB5T783 M&x 16 Hex head bolt 2
I+ 16B97.1 8 Flat Washers !
15 [GB6I70 M8 [ Hex nuts 4
16 |GB923 M8 Cap nut 4
IT [GB5783 M12x60 2

Hex head bolt

2b



	1封面
	2说明
	3目录1
	4目录2
	6驱动系统
	7电气系统1
	8电气系统2
	9电气系统3
	10电气原理图
	11电缆总成
	12线束总成
	13辅助线束总成
	14转向系统1
	15转向系统2
	16转向系统3
	17电助力转向桥总成1
	18电助力转向桥总成2
	19车身系统1
	20车身系统2
	21车身系统3
	22护顶架组件
	23电池盖板组件
	24制动系统1
	25制动系统2
	26两片阀元件组
	27液压系统1
	28液压系统2
	29货叉架部件
	30门架

